


Total

Body Workout

DVD




Fusion 600
ference Drawings

Note: Due to continuing product improvements, specifications and designs are subject to change
without notice.
Even though we have prepared this manual with extreme care, neither the publisher nor the

author can accept responsibility for any errors in, or omission from, the information given.



Important Safety

Instructions

Before beginning any fithess program, you should obtain a complete physical examination from your physician.

Il est conseille de subir un examen medical complet avant d’entreprendre tout programme d’exercise. Si vous
avez des etourdissements ou des faiblesses, arretez les exercices immediatement.

Antes de comenzar cualquier programma de ejercicios, deberias tener un examen fisico con su doctor.

When using exercise equipment, you
should always take basic precautions,
including the following:

* Read all instructions before using the Fusion 600. These
instructions are written to ensure your safety and to
protect the unit.

* Do not allow children on or near the equipment.

* Use the equipment only for its intended purpose as
described in this guide. Do not use accessory
attachments that are not recommended by the
manufacturer. Such attachments might cause injuries.

» Wear proper exercise clothing and shoes for your
workout, no loose clothing.

» Use care when getting on or off the unit.

* Do not overexert yourself or work to exhaustion.

« If you feel any pain or abnormal symptoms, stop your
workout immediately and consult your physician.

» Never operate unit when it has been dropped or
damaged. Return the equipment to a service center
for examination and repair.

» Never drop or insert objects into any opening in the
equipment.

* Always check the unit and its cables before each
use. Make sure that all fasteners and cables are
secure and in good working condition.

* Do not use the equipment outdoors or near water.

Personal Safety During Assembly
* It is strongly recommended that a qualified dealer
assemble the equipment. Assistance is required.

* Before beginning assembly, please take the time to
read the instructions thoroughly.

* Read each step in the assembly instructions and
follow the steps in sequence. Do not skip ahead. If
you skip ahead, you may learn later that you have to
disassemble components and that you may have
damaged the equipment.

» Assemble and operate the Fusion 600 on a solid, level
surface. Locate the unit a few feet from the walls or
furniture to provide easy access.

The Fusion 600 is designed for your enjoyment. By
following these precautions and using common
sense, you will have many safe and pleasurable hours
of healthful exercise with your Body-Solid Fusion 600.

After assembly, you should check all functions to
ensure correct operation. If you experience problems,
first recheck the assembly instructions to locate any
possible errors made during assembly. If you are unable
to correct the problem, call the dealer from whom

you purchased the machine or call 1-800-556-3113

for the dealer nearest you.

Obtaining Service

Please use this Owner’s Manual to make sure that all
parts have been included in your shipment. When
ordering parts, you must use the part number and
description from this Owner’s Manual. Use only
Body-Solid replacement parts when servicing this
machine. Failure to do so will void your warranty and
could result in personal injury.

For information about product operation or service,
check out the official Body-Solid website at
www.bodysolid.com or contact an authorized
Body-Solid dealer or a Body-Solid factory-authorized
service company or contact Body-Solid customer
service at one of the following:

Toll Free: 1-800-556-3113
Phone: 1-708-427-3555
Fax: 1-708-427-3598
E-mail: service@bodysolid.com

Or write to: Body-Solid, Inc.
Service Department
1900 S. Des Plaines Ave.
Forest Park, IL 60130 USA

Retain this Owner’s Manual for future
reference. Part numbers are required when
ordering parts.




The room layout diagram below will help you decide the best placement for your Fusion 600.

The dimensions of the Fusion 600 are: width 4’ 2" X length 6’ 3".
The ceiling height requirement for the Fusion 600 is 6’ 10”.
The usage space is: width 6’ X length 10’ (The usage space is the overall space needed for operation.)

The usage space needed for the Fusion 600 could be more, depending if the user allows enough room for the
Low Row Station.

2092.5mm
610"

1917mm
6'3"

Dimensions

1829mm
&




Safety Guidelines

Successful resistance training programs have one prominent feature in common...safety. Resistance
training has some inherent dangers, as do all physical activities. The chance of injury can be greatly
reduced or completely removed by using correct lifting techniques, proper breathing, maintaining
equipment in good working condition, and by wearing the appropriate clothing.

1. It is highly recommended that you consult your physician before beginning any exercise
program. This is especially important for individuals over the age of 35, or persons with
pre-existing health problems.

2. Always warm up before starting a workout. Try to do a total body warm up before you start. It is
especially important to warm up the specific muscle groups you are going to be using. This can
be as simple as performing a warm up set of high repetitions and light weight for each exercise.

3. Use proper form. Focus on only working the muscle groups intended for the exercise you are
doing. If there is strain elsewhere, you may need to re-evaluate the amount of weight that is
involved with the lift. Keeping proper form also includes maintaining control through an entire
range of motion.

4. Breath properly. Inhale during the eccentric phase of the exercise, and exhale during the lifting,
or concentric phase. Never hold your breath during any part of an exercise.

5. Always wear the appropriate clothing and shoes when exercising. Wearing comfortable athletic
shoes with good support and loose fitting, breathable clothing will reduce the risk of injury.

6. Maintaining equipment in proper operating condition is of utmost importance for a safe
resistance training program. Pulleys and cables should be checked for wear frequently and
replaced as needed. Equipment should be lubricated as indicated by the manufacturer.

7. Read and study all warning labels on this machine. It is absolutely necessary that you
familiarize yourself and all others with the proper operation of this machine prior to use.

8. Keep hands, limbs, loose clothing and long hair well out of the way of all moving parts.
9. Do not attempt to lift more weight than you can control safely.
10. Inspect the machine daily for loose or worn parts. If a problem is found do not allow the

machine to be used until all parts are tightened or worn or defective parts are repaired or
replaced.










Above shows STEP 1

assembled and completed



















Above shows STEP 4

assembled and completed

ATTENTION : NEED TO LOOSEN BOTH ALLEN
SCREW PART 16, IN ORDER TO
REMOVE SHAFT

Diagram 2







l

SONE

—
Aﬂyhuﬂﬂ

Above shows STEP 5
assembled and completed







Above shows STEP 6
assembled and completed





































LE/LC CABLE (128)

(N ———)

Chain End 3080mm Metal Ball End

LEFT ATTACHMENT CABLE (129)

G —

Chain End 1765mm



















o
Above shows STEP 15
assembled and completed

W
~J






Above shows STEP 16
assembled and completed




Warnings, Safety & Maintenance

Be sure that all users carefully read and understand all
warning, safety and maintenance labels on the

machine before each use. Failure to do so may result

in serious injury. It is imperative that you retain this
Owner’s Manual and be sure all warning labels are
legible and intact. Replacement Owner’s Manuals and
labels are available from your local Body-Solid dealer.

If you have any questions about the operation, set up

or maintenance of this machine please call our customer
service department at 1 (800) 556-3113

#DWRULE-4
Warning Label for Rules

#DWSM-5
Warning Label for Maintenance




Warnings, Safety & Maintenance

Precision craftsmanship assures Body-Solid’s ability to
consistently deliver products of the highest standards. Our
products have been carefully designed to ensure safe, ef-
ficient long term operation.

However, it must be realized that safe use of this equip-
ment requires that owners carefully read and follow the
Body-Solid use recommendations, warnings, and mainte-
nance guidelines in this Owners Manual.

Routine inspection and maintenance is of critical impor-
tance to ensure the maximum safety and performance
of the Fusion 600. Body-Solid uses the highest quality
materials available, but wear is inevitable. Therefore, you
must carefully inspect your equipment as outlined in the
Maintenance Schedule on the next page.

Be advised that dangerous conditions can arise even
during a warranty period. A warranty does not negate the
owner’s responsibility to thoroughly, carefully and daily
inspect the machine.

Including maintaining the equipment the owner’s responsi-
bility is also to:

® Be sure to always provide adequate
supervision to all end-users.

® Be sure to instruct all end-users of
proper usage.

® Be sure all supervisors and personal
trainers who instruct end-users on
equipment are properly trained and
know the function and importance of
every adjustment and setting.
Also, be sure these trainers provide
proper instruction to end-users on the
fundamentals of strength training.

CABLES:
® While the machine is not in use. Carefully run
your fingers along the cable to feel for
thinning or bulging areas. Replace cables
immediately at the first sign of damage or
wear. Do not use equipment until damaged
cable has been replaced.

® Visually inspect the cables for fraying,
cracking, peeling or discoloration.

® Check slack in cables and re-adjust cable
tension if needed.

® Check that jam nut at Weight Stack is tight.

UPHOLSTERY:
® Wipe down after every workout.

® Periodically take the time to use a mild soap
or a mild vinyl upholstery cleaner. Avoid using
any abrasive cleaner not intended for use on
vinyl.

® Keep sharp or pointed objects out of your
pockets and clear of all upholstery.

NUTS/BOLTS/FASTENERS:
® Periodically inspect all nuts and bolts.
Tighten if needed. If bolts seem to loosen
periodically, use Loctite 242 for a long-term
cure.

® Go through a re-tightening sequence
periodically to ensure that all hardware is
properly tensioned.

GUIDE RODS:
® Wipe clean with a dust free rag. Lubricate
with a Silicon or Teflon based lubricant.
ADJUSTMENTS / LOCKING PINS /
TIGHTENING KNOBS:
® Check all pieces for signs of visible wear or
damage.

® Check springs in Snap Links and Pop Pins
for proper tension and alignment.

® |f the spring sticks or has lost its rigidity,
replace it immediately.
ANTI-SKID SURFACES:
® Replace if they appear worn or become
slippery.
WARNING INSTRUCTION LABELS:
® Inspect and familiarize yourself with all safety
warnings and other user information on
decals.


















































































Mainframe Parts List

PART# Q1Y DESCRIPTION

MAIN BASE FRAME

REAR UPRIGHT FRAME

MAIN TOP FRAME

PULLEY HOLDER WITH STOP

PRESS ARM PIVOT

SEATED PRESS ARM (left side)

SEATED PRESS ARM (right side)
BI-ANGULAR BAR

BI-ANGULAR LEFT ARM

BI-ANGULAR RIGHT ARM

BI-ANGULAR JUNCTION

SEATED PRESS ARM PIVOT

MID- ROW ARM

PRESS ARM SUPPORT

PIVOTING BACK REST FRAME

LEG DEVELOPER CAM

MAIN FRONT FRAME

BACK PAD ADJUSTER

SELECTOR ROD

ADJUSTABLE SEAT FRAME

PULLEY HOLDER

LEG HOLD DOWN FRAME

FUNCTIONAL TRAINNING ARMS PIVOT BASE
HOLDER FOR DOUBLE CROSSED PULLIEYS
SELECTOR LEG HOLD DOWN

FUNCTIONAL TRAINING ARM (left side)
FUNCTIONAL TRAINING ARM (right side)

END PULLEY HOLDER

LEG DEVELOPER ARM

FUNCTIONAL TRAINING ARMS REAR PULLEY SUPPORT

;N-<><§<C—|U)IOUOZ§|_X‘—_££EIG)TIITIUOW>

T G (L U U (G JE G NG |\, P QR QR QL G G N, T G G QR QR QR G N, TSI L UL G G (I G GO N T | JE G G (O G G G |\, [N G G |

AB PIVOTING ROLLER FRAME

AC REAR LEG

AD PRESS ARM STOP

AE CHROME GUIDE ROD

AF CONTOURED BACKING PLATE 170L

AG LAT PULL DOWN BAR HOLDER (left side)
AH LAT PULL DOWN BAR HOLDER (right side)
Al FLAT PLATE 198L

AJ FRONT SHROUD

AK BACK SHROUD

AL ROLLER BAR (1”X500L)

AM LEFT ARM-REST

AN RIGHT ARM-REST

AP ASSISTANT SUPPORT

Part numbers are required when ordering parts.




Hardware List

PART#

COoO~NOOODAWN =

Qry

NN

S NONNWaS22AaAaN-_ANBEANNEAENNN_2SCNNNNNN_2 2N 2N 22BN D

DESCRIPTION

ACORN CAP NUT M6 - preinstalled

ALLEN HEAD BOLT M10 X 10L FULL THREAD - preinstalled
ALLEN HEAD BOLT M10 X 115L PARTIAL THREAD

ALLEN HEAD BOLT M10 X 125L PARTIAL THREAD
CONVEX END CAP 50 X 50

ALLEN HEAD BOLT M10 X 15L FULL THREAD - preinstalled
SMOOTH PASTER - preinstalled

ALLEN HEAD BOLT M12 X 20L FULL THREAD - preinstalled
NAMEPLATE

NAMEPLATE SEAT

ALLEN HEAD BOLT M8 X 10L FULL THREAD - preinstalled
ALLEN HEAD BOLT M8 X 20L FULL THREAD - preinstalled
ALLEN SCREW M4 X 8L FULL THREAD - preinstalled
ALLEN SCREW M5 X 5L FULL THREAD - preinstalled
ALLEN SCREW M8 X 6L FULL THREAD - preinstalled
ALLEN SCREW M8 X 8L FULL THREAD - preinstalled
NYLON LOCK NUT M12 - preinstalled

BUSHING @37 ID X ®50 OD - preinstalled

BEARING @12 ID X ®32 OD - prelnstalled

BEARING $20 ID X ®42 OD - preinstalled

BEARING 30 ID X #38 OD - preinstalled

CABLE END SHAFT

CHROME COLLAR 26 ID X ®35 OD - preinstalled
CHROME COLLAR @26 ID X ®38 OD - preinstalled
TAPERED CROSSHEAD SCREW M5 X 10L FULL THREAMD - preinstalled
CONVEX END CAP 1" X 2"

CONVEX END CAP 30 X 70

CONVEX END CAP 40 X 80

CONVEX END CAP 50 X 100

FLAT END CAP 20 X 40

FLAT END CAP 30 X 60

FLAT END CAP 40 X 40

FLAT END CAP 45 X 45

FLAT HEAD POP PIN 124L (back pad angle adjuster) - preinstalled
FLAT HEAD POP PIN 138L - preinstalled

FLAT HEAD POP PIN 89L - preinstalled

FLAT HEAD POP PIN 96L - preinstalled

FOAM GRIP ®38 OD X 325L (seated press) - preinstalled
FOAM GRIP ®40 OD X 500L (row bar) - preinstalled

FOAM ROLLER 4" X 8”

FOOT CAP 50 X 100

FUNCTIONAL TRAINING COVER

Part numbers are required when ordering parts.




Hardware List (continued)

PART# Qrty DESCRIPTION
46 1 HEX HEAD BOLT M10 X 140L PARTIAL THREAD
47 6 HEX HEAD BOLT M12 X 20L FULL THREAD - preinstalled
48 1 HEX HEAD BOLT M10 X 25L FULL THREAD
49 2 HEX HEAD BOLT M10 X 85L PARTIAL THREAD
50 18 HEX HEAD BOLT M10 X 45L PARTIAL THREAD
51 1 HEX HEAD BOLT M10 X 50L PARTIAL THREAD
52 2 HEX HEAD BOLT M10 X 55L PARTIAL THREAD
53 5 HEX HEAD BOLT M10 X 70L PARTIAL THREAD
54 12 HEX HEAD BOLT M10 X 75L PARTIAL THREAD
55 2 HEX HEAD BOLT M10 X 65L PARTIAL THREAD
56 1 HEX HEAD BOLT M10 X 90L PARTIAL THREAD
57 2 HEX HEAD BOLT M8 X 50L PARTIAL THREAD
58 2 HEX HEAD BOLT M8 X 55L PARTIAL THREAD
59 1 HYDRAULIC SEAT ADJUSTER-preinstalled
60 1 HEX HEAD BOLT M10 X 60L PARTIAL THREAD
61 2 JAM NUT 3/8” - preinstalled
62 2 JAM NUT M10
63 2 NYLON BUSHING 40 X 80
64 2 CHROME COLLAR 32 ID X ®42 OD - preinstalled
65 50 NYLON LOCK NUT M10
66 16 NYLON WASHER 3"
67 6 OILITE BUSHING 1”ID X 34 OD - preinstalled
68 6 OILITE BUSHING 1”ID X 45 OD - preinstalled
69 10 OILITE BUSHING 1/2” ID X 21 OD - preinstalled
70 4 OILITE BUSHING 19 ID X 26 OD - preinstalled
71 2 PULLEY SPACER ®16 X 16L
72 4 PULLEY SPACER ®16 X 12L
73 4 PULLEY SPACER ®16 X 21.5L
74 4 PULLEY SPACER ®16 X 42L
75 1 PULLEY ®110
76 26 PULLEY ®110
77 4 PULLEY ®90
78 8 ROLLER END CAP
79 4 ROUND END CAP 1"
80 2 RUBBER DONUT ®63.5
81 3 RUBBER PAD 38 X 40
82 1 RUBBER PAD 55 X 100
83 2 RUBBER STOP 58.5L (3/8” bolt)
84 1 SELECTOR ROD (20 selector holes)
85 1 SELECTOR ROD TOP BOLT - preinstalled
86 2 SHAFT 1" X 141L - preinstalled
87 1 SHAFT 1” X 143.5L - preinstalled
88 1 SHAFT 1" X 550L - preinstalled
89 1 SHAFT 1/2” X 77L - preinstalled
90 2 SHAFT COLLAR

Part numbers are required when ordering parts.




PART#

91
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
125
140
141
142
143

Hardware

Qry

©

NN =2 aaaafNNa2 2N NOO-SN2NNNAAaANOINN-S WA AN
oN

List (continued)

DESCRIPTION

SHAFT ®12 X 120.5L - preinstalled
SHAFT ®12.7 X 56L - preinstalled

SHAFT ®20 X 138L - preinstalled
BEARING ®15 ID X ®32 OD - preinstalled
SNAP LINK

SOCKET HEAD BOLT 3/8” X2” PARTIAL THREAD
SOCKET HEAD BOLT M8 X 10L FULL THREAD - preinstalled
SPACER SLEEVE ®16 X 18L

SPACER SLEEVE ®16 X 39L
CROSSHEAD SCREW M4 X 6L FULL THREAD - preinstalled
SPACER 38 X 129.5L

SPRING LOCK WASHER 1/2”

SPRING LOCK WASHER 3/8”

SPRING LOCK WASHER M8

PLASTIC PAD 30 X 42

SPRING LOCK WASHER M4 - preinstalled
TOP PLATE 10lbs

FOAM GRIP ®34 ODX340L - preinstalled
T-SHAPED POP PIN - preinstalled
WASHER M10 X ®19

WASHER M10 X ®27

WAVE WASHER 3/4” ID - preinstalled
WASHER M8 X ®18

WEIGHT PLATES

WEIGHT STACK LANYARD

WEIGHT STACK PIN ®10 X 138L
WEIGHT STACK SHIM 50 X 50

WAVE WASHER 1” ID - preinstalled
WASHER M12 X ®34 - preinstalled
TORSIONAL SPRING (left) - preinstalled
TORSIONAL SPRING (right) - preinstalled
NYLON BUSHING 60 X 60

CHROME PLATE - preinstalled

JAM NUT 1/2”

FOOT CAP 50X50

RUBBER PAD 45X45 - preinstalled
RUBBER PAD 35X59 - preinstalled
STEEL CASING

Part numbers are required when ordering parts.




PART# QTy DESCRIPTION
BA 1 SEAT PAD
BB 1 BACK PAD

Cable List

PART# QTty DESCRIPTION
126 1 FUNCTIONAL TRAINING ARM CABLE 3028mm
127 1 LAT PULLDOWN CABLE 5425mm
128 1 LE/LC CABLE 3080 mm
129 1 LEFT ATTACHMENT CABLE 1765mm
130 2 TURNPLATE CABLE 530mm
131 1 RIGHT ATTACHMENT CABLE 3475mm
132 1 SHORT CABLE 775mm

Accessory List

PART# QTy DESCRIPTION
133 2 ARTICULATING FUNCTIONAL TRAINING HARNESS
134 2 FOAM GRIP 1 1/2” OD X 8 1/2’L (low row bar)
135 2 FOAM GRIP ®34 OD X 540L (lat bar)
136 1 LAT BAR
137 1 LAT BAR PAD
138 1 LOW ROW BAR
139 1 LEG HARNESS

Part numbers are required when ordering parts.




Hardware

(Actual Size Shown)

PART # 02 ALLEN HEAD BOLT M10X10L FULL THREAD QTY .4

© (

PART # 03 ALLEN HEAD BOLT M10X115L PARTIAL THREAD QTY.2

© (

PART # 04 ALLEN HEAD BOLT M10X125L PARTIAL THREAD QTY .4

PART # 06 ALLEN HEAD BOLT M10X15L FULL THREAD QTY.13




Hardware

(Actual Size Shown)

rd

<

©

PART# 08 ALLEN HEAD BOLT M12X20L FULL THREAD QTY.2

© D

PART # 11 ALLEN HEAD BOLT M8X10L FULL THREAD QTY.5

© [

PART # 12 ALLEN HEAD BOLT M8X20L FULL THREAD QTY.2

AERA

PART # 46 HEX HEAD BOLT M10X140L PARTIAL THREAD QTY.1

(L[]

PART # 47 HEX HEAD BOLT M12X20L FULL THREAD QTY.6




Hardware

(Actual Size Shown)

Ala

PART # 48 HEX HEAD BOLT M10X25L FULL THREAD QTY.1

—

!
!

-
PART# 49 HEX HEAD BOLT M10X85L PARTIAL THREAD QTY.2

@

AERA

PART # 50 HEX HEAD BOLT M10X45L PARTIAL THREAD QTY.18

AERA

PART # 51 HEX HEAD BOLT M10X50L PARTIAL THREAD QTY.1

—

!

@

|
PART # 52 HEX HEAD BOLT M10X55L PARTIAL THREAD QTY.2

([

PART# 53 HEX HEAD BOLT M10X70L PARTIAL THREAD QTY.5




Hardware

(Actual Size Shown)

AERA

PART# 54 HEX HEAD BOLT M10X75L PARTIAL THREAD QTY.12

—

@

—

PART # 55 HEX HEAD BOLT M10X65L PARTIAL THREAD QTY.2

—

@

—
PART # 56 HEX HEAD BOLT M10X90L PARTIAL THREAD QTY.1

P

O

| S—

PART# 57 HEX HEAD BOLT M8X50L PARTIAL THREAD QTY.2

O

PART # 58 HEX HEAD BOLT M8X55L PARTIAL THREAD QTY.2

PART # 65 NYLON LOCK NUT M10 QTY.50




Hardware

(Actual Size Shown)

/ \
\ /
PART # 18 NYLON LOCK
NUT M12 QTY.2

)

PART # 104 SPRING LOCK
WASHER M8 QTY.4

PART # 113 WASHER
M8X218 QTY.12

PART # 110 WASHER
M10X219 QTY.5

PART # 111 WASHER
M10X227 QTY.99

PART # 119 WASHER
M12X234 QTY.10










go . 0

Bunt for Life

1900 S. Des Plaines Ave.
Forest Park, 11 60130
1 (800) 556-3113
Hours: M-F 8:30 - 5:00

wéodwum

© Copyright 2010. Body-Solid. All rights reserved. Body-Solid reserves the right to change design and specifications when we feel it will improve the product.
Body-Solid machines maintain several patented and patent pending features and designs. All rights reserved on all design patents and utility patents.





